RiSecTOor
ArEA SHA

b2 HEl &KX (VvT20)

O MZ= it U=0 T AAESIES TS0 U2, ohloM= FE2= 250X Ba Lt
(FOR KOREA UNIT STANDARD ONLY
M=o mhet My X FL0| s



=2t

X o AHESHY|

A
=

ArEst7| o

—t

100

od
oI

A & AHESH |

pl

» N &

._|m|_

T ol
Kl
K od

A R

= 14

H

31
10
ol

= MY

» X‘"

|
ol

LO18}7

| 38

| =
(AFEAH 2%| 710|E)

SESAM

H

orl

B

Rl

70
oF

=X

N

»

o



ArE5t7] 210]]

A%

AHMO U= LHES ds 7= Io A o1 glo] HEE =
PIE'€< Ior © M E1|3(SunTech CHE: &9 H)

O] MEA Q| MAIHES MEH A (CHE: ™ L
ME| | AF™ {7t gio] 4 1 8o Y& t= MEE BT AMZSHALE EX|sts AL X510 Q&L T
PIEJECTOR= M E| 3¢ EHit. dH) | sEL4EYL|CE




Bl

ol
X0

odo

L CF.

3

o ArE e

LH
=

S Ltgf

‘=o' &= ZH E= 7IEF MLt

S R4S WG| 9ol SHHE TAILE B0 BT HAUY WS LIEHYLCE

FLICF

e
(=)
=

of AHE

X7t SX| &

ol
K

b

T
0
101
il
oF
ranl
7o)
Kir
ZI
- =)
L Hio
i = I
0 o or
5l
o ) x
M 1]
dd KE ﬁ
ml =
Kk H_._ o}
I=) .
wi ol T
il 0
gl T ol
0 H_ <
" oK i
e Kl 1/
Ll
o % ot
|
i P S
oo < |
= i 0l
T o
EWE KO ol
|_No L_L .__AH_L
< E
1 — _
. = =)
@) @) I+
o o =



— o=
O flEre2 2ot ZX|0f ChsiAl= MXIX] QLT

e Q=D Vel B HH|PPRS AHERILIC

oX
=

=

o
AT Hel 2leleaE NSt A= 2R H HMEIE =YL CE

A 2 HEL 2Tod Kits * 1set 2 TAIE|0] USLICE
HI2RESEHX|Of| 2Todl KitsS 25 AX[SHOF SHL|CT
BE TEES =061, 2 40| BHA| ARESMIS.

OF%= H
41 Hl_l-E |o—|

A7} Ol E|{LE HE0| A AQ0f= ZA| MASHORSILICE

7kl

HEEA| MEH| 30| 22|SHA|7| HERIL|CE




otX L 9|5t =o|Atst & (HAZARDS)

A SHIZ HiHo 2 RH|Z B3 Y BRSITML.
ZE0|= 7|4 BE, 27122 2ZME| L 2AN 3}

S 2f 2y AQICRRE 2 1Y R4S BosofeiLCt

B\

e

A Al AR SOJ= HICA| 2t TMES AS)T HZASIHR,
5 AFR X} O 21t 81 H0|A0] HOf KIHE EA0| HEHIEAL.

A SOHEHK| RHE X AHOf 20| TIIEI QU AET} ojAlElE A

o
TR AZHEAS Kok 4 QIELICESA| oAl FIRE HoAe

/’5" )
ST
< F

0

A e IS 2 Molls 2HeA| X|EE £E0(2E ARZRILICE
Lt HASR= 7Y XIS SOE2IX] Ol 8.

| 4




O
T

o
N
lo
>
o

HE FY a0 ¢4 S50 8RS 2Rl 2 ARSIH Q.
ZH|0f| RS HE|X| B
Hydraulic Pump= M5 K|

ol ol

mn
-
1o
o Ot
>
o

Fleh PRI} EX|2|0f ASLICY.

|

o
@e

[

Hyotraulic Gyinder = @ t —’Fréoi AX[gct

)

HICA| ME|3 HE PEJECTORT ARSI L.
AREAIZL U2 71S
718 HIHRZ Qlsl 2eSh= = MAX|X| kL Ch

rbem

O

ANz AE2 27t 27161,

SIS 20| HZS = AFEotA 8.

2IC{7E QEHESIAL HESIA| §

OFOAO
=T A

LIk




H
= Rb= ZECHO 2 K| A} O OFM AL} HhANSH A 01| T}

- O

HEEA| Hydaic Glinder S 31231 2, 922 BE8IMR

. E

Hydraulic Pump2| AFS: BIE=0f| 2t @ HERE 2HQIS|0 WeksiTAl L.
olo

QL HHO[85% MHK|2F EFSHL, BIEA| XIHE QU ALESIA L.

ﬂ ‘f-
RSecTor b [unspeied

o - L

850/0 = — s ]OOO//O =

I\ ZIE2E AE T/= BIEA| 0|2 S MAHoHOF LT
O|2EE M| B ALES B2, 72 X Liof Ol2 20| HFSt

Y DELPILE QST 4+ QLT

.
N v




Bl

SAO| YEIS A= 2RISHITAlR.

X Ol 2.

Zda




Hid

T

X0

=2[5tM 2.

O

ol
ol
0

ol
Hio
gl

_II_
Hio
Z0

Body Link Cap Cap Bolt (M10)

Support

B

10

Bush

Collet

Flange Nut (M24)

Guide rod



-1
0x
O

Bolt / Pin (M16)

]

Washer

ICH

Hydraulic Cylinder

« "

Flange Nut (M16)

\

—0O

Hose (4M)

Lock Nut (M16)

Pump

=

[ ]

Package Bag

11



2 Tool Kits

—— e — — —
——— e — — —

] = TR By S

£ 2

= J - = §

 H s

B i

- Guide rod

- Body Link (with body bush)
- Cap

- Cap Bolt (M10)

- 1830 Body (2 Support)

- 1830 Collets

- Package Bag

X 4
X 4
X 4
X 8
X 4
X 8
X 2

1 Pump Kit

- Hydraulic Cylinder X2
- Hand Pump X1

- Hydraulic Hose 4M X2

12



Tool Kitse| 31 A - HIBO| wet M4 % BAO| 1B 4 Yo 7 gL

HZ 23
HYj 2 e 76|-1| (VTZO) _TOOI Kits VT1830 Body Support
Body Connector Body Link (with Body Bush)

Cap & Cap Bolt (M10)

Flange Nut (M24)

Guide rod
Guide rod

Flange nut (M24)

Collet
VT1830 Collets

Bush

Pin

Washer

Flange nut (M16)

Lock nut (M16)




7k % I IEI;I%)I - MNEZof et My 3 HMO| OHE = Aol 4 LHE2 ds M2 2l ol
-
H I

VT1830 BOdy @ Support

VT1830 Body

| =

@ Body Connector 255

3 1830Collets ZEE

@ Guide rod =g &




2 5289 33
Body Connector

Body Connector

@ Body Link (with Body-Bush)

@ Cap

® Cap Bolt (M10)

@ Flange Nut (M24)

{ Connector
¢ = VT1830 Body2| Connector Z&£0f X Z
* Body-Bushz 738 "¢ =& 7=
N " Body LinkO[ Hydraulic Cylinder & X|
\(‘ = Cap2 E1 Cap Bolt (M10)2 117

Body Link

Cap Cap Nut (M10) Flange Nut (M24)

Q-
d o -

15



4 8259 33

=
Bz L
Guide rod @ Guide rod
Guide rod
@ Flange Nut (M24)
Guide rod

= VT1830 Body2| Guide rod =& £ 0] HX|
Flange Nut(M24)2 1830Body =& % 17




4 8259 33

VT1830 Collets

- MZof mef My S Y0l LHE = el 4 W82 ds /i

uz £
@ Pin
VT1830 Collets
@ Collet
3 Bush
@ Washer

® Flange Nut (M16)

® Lock Nut (M16)

VT1830 Collets

=
» ColletO] EE

Collet Bush

L .

Washer

Flange Nut
(M16)

Lock Nut
(M16)

17



Pump Kit

2 Y

o] 74

A (VT20) _Pump Kit

- M=ol et

=

My X Yol BHE # A2l 74 LE2 ds /S fldl o

-

=
-

mt

Hydraulic Cylinder

2]

@

Hydraulic Hoses

Hand Pump

vz EE
_ Hydraulic Cylinder (with Monitoring system)
Pump Kit

Hydraulic Hose 4M

Hand Pump (Twin Port)

18



4 8259 33

Hydraulic Cylinder

rlo
0x
or
-
mx
mjo
-0
ot
=2
=
£Q
o
rE
ox
i
>
¥0
o>
-
il

- RZof ufet A 9 BAO| CHE 4 oM 77 48

H Ix
TS

@ Monitoring System

Hydraulic Cylinder
@ Vernier Calipers

(3 Stroke

@ On (Push) / Off

® Coupler

Monitoring System

- ADY 37| 2u
- AH 7|7 o 102 28

0 — 150mm 0.01mm + 0.02mm 95% O| &t

27 [FSO/EC 17025) 2 BHROPE7 | HOLAS? | B8 7150 et
IE7 | 523 BANOR Qe 27K30Im 7 [T AAlR

wyoz Iljie|2 S4I1H0| £ojE 7 SHAMSE EedHERLICE

19



7_I|- _I?I_%OI I:Io=|§ - NEZof et M U A0l CHE = A2l
vz EE
@ Air valve
Hand Pump
@ Cock vavle

3 Needle valve

@ Pressure gauge




~0
5o

HiD
I

U

go

Hio

@ Coupler

Hydraulic Hoses

Hydraulic Hoses

@ Hoses

21



A= Az A ol Collet /&4

[ M-

(A-E2F €2] 710|E)

ZHE 37|29 E32 AHESH= A0 gLt
! A7t XX g SUS ALY 82, EUX 2 UROM S 20| SHt
Ut 2| A A3 =27 53 x| =L
PIEJECTOR Hj 2+ 2 &l &X|(vT20)=
b e al kb = T TAIE | O =Zax| E=
SunTech Secure-Expanding 7|&2 7|82 2 PIEJECTOR B2t 2 & FX|(VT20)= Oteh #0| EAE Hi2t 37 X FUX| =E
o =N 2 MRSt A olA| L
VT(easy valve out Tool)1830Collet= AFETtL|CH £ M 80l 1830COLLETSE HEZ + AT L.
FREF U S AESHT| O ‘Collet ME4 X[ A Off 2}
=E 2 37|0| Hgtot ZEls MEds|jof gL Ct,
Nominal Maximum
S &3 X E< A0= HHIAR ZosFAL. Pipe Size, Bolt-hole COLLET
Ze g2 OistA & Q&L|Ct NPS Diameter(mm)
08~16 inch - - -
18~20 inch 31.7
1830 COLLETS VT1830
24~30 inch 349

32~60 inch - -




AlE 22 A =l
(AHEAL 22| 710|E)

\ 4

A

Description Measured Measured Dimension Dimension
P from to Min. Max.
Flange Joint QOutside Face of | Outside Face of
F Thickness Flange (L) Flange (R) 256mm 466mm
Valve/Spacer Inside Face of Inside Face of
v Thickness Flange (L) Flange (R) 165mm 304mm
2 DOHE ZA

- ASME B 16.5 Class 150
- RF type EHX| 7|&F

24Inch H{ &t

Ml THAIE| AME

1 O O

Hol A 0] 7ts

23



_.=_ =
=L

2t (Expanding Collet) 7|&

S =AY 7|S2E FHA 2E 20| 13

otzfel 282 EUX 2E 20 , , ° N
2e zaES 7| BaQLID PIEJECTOR H{2t # & & X[= Flange Alignment & Spreading toolE£ g Xt2| ¢t 2 XM 2 oF FH| LTt
=X LeE= /It 5" . _ N
B VT(easy valve out tool)2 &7I0| §l= SX| L= HEZZI0| BETF SX| ZQIE AtO[0f U= SUX[0| HES}H
5 g sl S5 25t 7| & (Secure-Expanding)= AtEtLICE
L % GRIP GRIP
ofZfol DB EUWX| EE 0 — -
S0| nYE T E3O| LY E
[~ «—e —
3RIP GRIP

flange 24



Collet x| 2HA

L|CF.

St
=]

) £Z0|0fof

K| &|ofof 2L Ct.

of &

L|Ct.

I

-
o
=

Collet ZEZ0| SHIE ?X[0 H=2|=F F2|oH0F

=

0|23l Collets 232

25 =78

L|CF.

8

.
o
=

Of ZYSHA| = F2|5}0f

ol

-
O:

Collet 2t & ColletO| =O0}7}A L} tHpZl

L|CF.

5 &ME Colletl] AHES 2X|E

)

g

-

25



2 YouTube i <

[01] HH2F =+l

—

[03] Collet =& 9|%| &tol
ME M| M, oz 32 2 22 A

Colleto] X2l QX|9t 2=MZ oIS
2 HEE =elgLCt Q| k|o| EEZ B[St T}, Lich

26



YouTube i &

1830Collets

% L,
NG Sy

N

P”‘:ﬂ
Collet

[04] 1830Collets * 4 set =H|
Pin-Collet-Bush =MZ =& 3s}0,
1830Collets * 4setS Z=H|EFL|C}.

[05] 1830Collets =&
EWX] 2E =20 1830Collets2 =
TL|CH SR SN AZ2 2,
PIN Head¥H 7|2 =& gLt

(1830Collets*4set 25 Z2 HitH

2 gL

|0

[06] 1830Collets 1178 % =%t
Pin-tipd} Bush& tfCjtego 2 S0
0, =L T} ot g
Ol A ColletO] =t & n7E & LICH.
(1830Collets*4set 2 & Z2 HiHo

2 gL



2 YouTube &

08

1830Body * 2set

(1) 1830 Collets

09
E7X] 1830Body Lock Nut
%E%Collet ZEF (M16)u
"""""""""""""""""""""""""""""""""""""" Flange Nut
Wash
asher (M16)

[07] 1830 Body * 2 set =H]|
2709| SupportE &=H|gFL|LCT,

Support®| Body Connector Z=&&

7t ¥=2l=&E H{X|St1, Body

Connectorg& Z=glgtL|C}.
(22 YRHOE, 1830Body * 2setS
ZH|gL|C})

[08] 1830Body *1set A X|

of & S 2E 20 =& 27|

©| 1830ColletsOfl 1830 Body * 1set

9| Collet ZEFS 7| X[RLILY.

[09] 1830Body*1set =& % 1
1830Body*1set& Washer®} Flange
NutM16)2 =& X n7ggtLct
Lock Nut (M16)2 VT Tool AX| &t&
THA (1210 ==L



11

12

Guide rod
O Flange Nut(M24) A

OLock Nut(M16)
OFlange Nut(M24)

[10] Guide rod * 2set %]

S 7|E LZ0| Flange Nut(M24)
7k 174 =2l =l Guide rodE EH|
ghL|Ct. 1830Body Guide rod =&

20| Guide rod*2setE M X|gtL|C}.

[11] 1830Body * 2set
Z 2 X| 9| Colletl} Guide rod

5104 1830Body
£ 2t

HhO)
ofl 1830BodyS

* Dset A

[12] 1830Body * 2set M%| &=
Flange Nut(M24)E = &510]
1830Body2t Guide rodS 1Y %tL|C},

Lock Nut(M16)Z Collet ZEEE 1
gty




14

(o]
A

= LICH

@ Hydraulic Cylinder

O Cap Bolt (M10)

[1310 I-I||:-|_JF_I

Body LinkOf| &4l 215 7} X X|
orC 2 MX| 9l A™SH|C}

[14] Cap =&

Body Link0 =&l -.9.- FAl

LE0| Cap= &

[15] Cap Bolt (M10) =&
Cap BoltM10)& Z=E3I0], & A

21C{7} WHX| X =2 et ot

30



22| 3 ALESH

A=

Ho
==

A2 YouTube %f

A
MX

Hio

IS

HE sHA|

|
Hu

[18] b

[16] Tool Kits * 2set x| &t&

QFZE Hij 2t S X| 0| Tool Kits * 2set

7‘.1

Al MEH R

|
7

t

Ct.

etg

FL|CF.

o
ol
==

1

3



20

21

MEMK A2 YouTube KLY S

= LICH

AL Ol
= —_=2 T A

Cock V/V

Needle V/V

SL|Ch (O], Be F

=
YU YA BABHS
HIEtED ASS 7IEL2

[21] = %}F &=H| Needle V/V
Needle V/VE

s
o
A =g UC oln, B2 =7 g2
O} k=1
=
=

n
T
=
r M
oz
0
]
e

RPN

H
Higf2 1 @

32



AZ24 2 ALESH

A
< |
N ¥
’ = m
L T
O
e ™ -
I I
[ ] [ B
o
(o]
= K
i K
lﬂﬂ_ 6_-
1
m. L2 |
1 _
N | |
(o]
(o]
ol
T
3
0 .
=]
= 0
3 <
> =<
o_._ o<
...A.o A_l
80 ﬂ.b_.__
] o
Ty ol
=
= o

[23] B L|E]

XEMOf 2 0]

~
=

o AX|7} ey,

A
el

ot
=

oF

ZIgBtLCL o ), j kel 0| Z 7z

3

o
ol
1o
o
ol
<l
<
W o
0
J 4
M 33
R
o
E__w_ ol
W wr
H.mo
o | 2
3| T
<
EIgY
[gH}
o | S
K =
@]
(W]
& | &
R | b
< »
ol | oo
oF | ok




26

27

A2 YouTube X 22

7 UG LIL

‘ |
? Cock V/V

|

= P
| S—
(& =

A8 EIA

[25] =S 25 2, S¢ oiH|
Cock V/VE HIA|A & O 2 E7HX|
=] |9l B E F&42 SliA T

=

Ct. &= A OlX| "0"2 =HelgtLICh

[26] EH| S|

ME 2K ChA et 2o =M 2 EH|

£ sHAgH

=

A-”X-I gl K—I7—I :|<'5_ Al‘%

| PackageOil &

34



Hat A F2Af

i

Environment

Controlled

v 1Al |

A

A

el




m._A mu . —
R0 g 2
oz T £ 0
hal ° >
=&y i
i o gt Eﬁ%.
K 20K S O
= oo w0
%o Ik = L U S8 <
= M.__m mhlﬂ.l_A_u _._n ﬂﬂm.x o3
a L|Mmﬁme KO ROTUMAH
mo ORI —  ronp 2H g
[Tm] Ol_ < L — ES
T wm o KOIR HOZ0
M 3= L —%oakzu
T e 4 Oz
Ho T . QIR
~  T-THKH O ¥ nlkio®
ulo M
3 of o}
m ool 2 o
<l mm.All . = {0]
U X of Mm_m.
S s T =h=
B it
G s
o 4rio o HonrdT
fo ofo kM -
IS H or¥<n
ey W ¥ oo
..__.._nmuﬁmo__._._o =) = _.._._._A.V_Mo
B Ems TR
— < K el _— = .A._Lur
= - o oo TF oF m_._._ll._A ol
ok 1ok 35r =z nH o oo
s = g T
00T < O w0
00 X R K =rHop
= Q_O .AO —.A A
< TEou . Som HaHo
- KToo o XHEIKE

36



E| &Lt

AH|AME CHE MettH e 070-4457-6974 (‘B 09:00 ~ 17:00)

L|Ct.

| A
AE

P

ALt

uld

%0

051-973-8657

stc2014@daum.net / stc2014@naver.com

37



1oF

0] SO{LEALL FA
g He

38

o of R ©
5= =l =
ol K < Hr S < 3
VT | YUd|po
a_olT_ N oM@ ﬂ@
JuoeE 2 ~| B =
ﬂ_uw |= Fgie
ST R T
e L]
— 2o [y ' o .
A ol|T g W= U=
<IH <k fan 2okE | G KE
BIEIU [ F X0 10 |0
=TT w1 of S| U<k
—gion| 2, MORD|FTRT
= o101 50l il | RO py
aeE < 10 K =p | B0 =
o™ T =< Zloly — ol
O_._n_.__._._ mome <& (o=
=3 — Rzu|Hm
i _— U=y g | I o
T ool 7o Ll L
T D 70 <0 | 10130
RO 2 2 | ROOH iz | Zuar
S S| Ar|hH
o
W
ol
=)
= n o
- 5 it
700 A o £l
i .__.._.._l._ (o) |m
< rel s ot
) Al = o
=i i = - Ho
v T 2 H ! ol
Z.ﬂ M. a.H__ o % i
= N O @ il
wa i o ! N
< g1 2| oz 3 3
. — = = =
) o @ S S S
B
ol
Hio
il
Tl
o
R0
Mo
-

- A/S 28 T 02| Zelsth K.

otz o] Aretof

ul & 5K OF

-
o
=




39

FLICE

.
o
=

FA4 OF

O] Y3t M7|=
stc2014@daum.net)

-
o

S{Li 2ICHH A EIEH0

g Lf2[=
2Lt
[=13
[}
(

(=}

=

85 HZ ST

2
2.

=

3

-
o
a

t7] %

-
(e}

Al
/SUHEe2 DAYEHE HER FroiFMR

oM 20|

L}, YA Moz
7
7] of

Kl

o o
E—

A OtL| 2t

(=13
=1

Q0| M2

<K N
5 Ao
w_m _M_H...AI )
o © ik o
s | XL
o N 1o aﬁm il
o |7 oF Ul o
KB RO =M T
TR Ko BT Koz <
of | = o ) 8
0 K & =2 K
W_._.I < nluo_l - _._._“_H.D._“_
= = m ok T3 1
ol - L gom| =, Al
g |m o T oxlw
s |K T grmn 3
o P== 00 = = Il
r of m* ~ - 1
K _ =2 H gl —
— |ol oHuat 2 Ul o
U_ o ol of 0 .2 ju ot OH
= 20llg]
W |2 Yz @ W T
outr|© X1 =rl= ko
m___uW MK &S ol Al = .WE._.m )
w73 |2y BHRUST m_n 0 Su & m_n
mo & — N N
H__._II_ o) _|__A__._._._ oT o_.._M_._._O_.._ o1
I~ [ o =._._.§A F 2ol g
Hr |0 —ae = KOZKO
<
i[d] o
i o
H Sl
[ = -
[} o
i
[u) W
i _
- o
plll
ol o
oF

e

100

oIl




e

100

Joir

<

pal
oll
3N

ud
<0

shoL|, A

=3
o

X EE FO§7F 7t
M 8. (stc2014@daum.net)

O O}

T d

& HI (hand type) 2t 23 24|

<H

B
10
pd
Klo
ojn

40

LS B2S sk 017t

M & (T. 070-4457-6974)

{AFOIL

—

-
O:

dEIt 017
1 -

Sie)

- Spindle 8 / 800cc

LS 227} SOF7HA| fhote




ASME

T

rk

FRHE XX (VT20)

el

Kl

Hi2F &2l &X|(VT20) Tool Kit

r

Package Bag Dimensions

Q& : 570 * 400 * 240 (mm), & 27§

Spreading force

20 Ton (196,200kgf)

Hydraulic Operating Pressure

700 Bar (10,000 psi)

Monitoring

O

Collet Clamping force

30,000kgf (1ea)

Pump Type

Hand (Twin port)

Weight

58.56kg (2ea*1set)

Range of Application

ASME B 16.5 / 16.47 Class 150 18~30In flange SCH.STD

41



A= A

Yy

o

rk

FEHE ZEX] (VT20)

A4 2y

el

rk

P &X[(VT20) Pump Kit — Hydraulic cylinder

Specification

10Ton / 700 BAR

Stroke

Monitoring

Hydraulic Coupler

Weight

6.56kg (2ea*1set)

A4 2y

B2k & ZX|(VT20) Pump Kit — Hand Pump

Specification

20Ton / 700 Bar

Type Hand Type (Twin port)
Require Oil Sh= A A A (KS) KSM 2126(7 | A7)

Hydraulic Hoses

PT Y4", 4m, 4.26kg (2ea*1set)

Pump Weight

8.78kg (1ea)

42



A= ESM

Sun Tech 7""% E%}"l

O
ot
ro

A
0.

o
Hm
of>
ro

HZd 29 23712
T Nz 14
At M3t
EOf Y
Fa
M= et
nEl
FA

@= HE2 EUst FEAS| U HAOIM Aot M FYLICH

[

& b
@ EHHo= AET HEHOIAM EF7|ZH O[LHof R/ dTt nFo| FL0=

QHNZFES/U2 FULRRE 1A0|H, FUY UXp7L BAIE[X| @2
B2 HZYUZRE HEFL L

@ H37|Zt o[} StE 2t BS M Q| |4 MH| A QL of| 35t E
o= MH|2~ 258 @1 #2|510f EZLICL

® H37|740| X St7LL ArE Yol £330l Sof ofgt nFO|2te X9
H§2 £ 52|50 EZLICE

@ HES 81, HIHYHQ O, EFALR E AL, CHE A/s =2 H0llM

H

a
ol R0 SeiME 2 REMoj 2Tt FEES S ©E + AUSLICL

@EHES el 22 W= EHERE 20| EE 2 FESHMOF LICE
® 7 ety
-RE FE0| fEEX| 2 JE2, SunTech(¥H|3)0t3 8
Mz otg X7t A0 OF gL Cf.
HE RS2 FULZFEHOIN, YUY AL BALR| H2
BFE NZL=FEH YL|Ct
@ 2HIZ 24 RE

MIZAO| HE AEe HMEDES S YL
AR HAALROM A Asre S22 U 2EDE Y
AR IAO) offt N, Ag UL f2] U HEmE 4
O HIE BSME BRI R0|M 2 § o], L WEIX| 2Lt

43



THof 2 - ‘ME|2

Sun Tech
MELR-gC s MH|AME CHZHS
051-973-8657
(Y ogzog ~ ?9:30) 070-4457-6974

stc2014@daum.net (W 09:00 ~ 17:00)





